

RM 1801-02, TOWER B, REGENT CENTRE,
63 WO YI HOP ROAD, KWAI CHUNG,
NEW TERRITORIES, HONG KONG
TEL: (852) 2429 7022 FAX: (852) 2429 7266
ctcasia@ctcgroup.com

Report No.: 05136B-07

January 9, 2008

This test report supersedes the report 05136-07
issued on December 18, 2007

Page 1/3

APPLICANT:
STEELPRO COMPANY

MR. PAULO BARRIGA
1600 GOLD ROAD STE 1200, ROLLING MEADOWS, II
6008, USA

Test(s) requested : EN 388 TEST Product Category : -- Product Type : --
Sample description: POLY/COTTON STRING KNIT STEELPRO GLOVE WITH PVC DOTS, COLOR: NATURAL

Style / Article no.	: 102045115 STEELPRO GLOVE	Buyer	: Vicsa Steelpro S.A.
Ref no.	: --	Exported to	: Vicsa Steelpro S.A.
Order no.	: --	Date of receipt of application form	: Dec 7, 2007
		Date of receipt of sample	: Dec 7, 2007
Supplier	: NANTONG YASHENG SAFETY PRODUCTS CO. LTD	Testing period	: December 7, 2007- December 17, 2007
Number of sample(s)	: 6 PAIRS OF STEELPRO GLOVES	Service required	: REGULAR

1. Conclusion:

Testing	Result	Combine / Separate Test Item(s)	Failed Test Item(s)
Abrasion resistance of glove	Level 1	(S01)	---
Blade cut resistance of glove	Level 1	(S02)	---
Tear resistance of glove	Level 2	(S01)	---

Note: P: Pass F: Fail

The abrasion resistance and the blade cut resistance got level 1; the tear resistance got level 2 according to EN388 standard.

Approved by



John Cheung Fai Cheong
Assistant Laboratory Supervisor